
BUILDING THE TEAM: 
Reaching out to 

young career prospects
PAGE 20

IN MY WORDS: 
Toward licensing 

reciprocity
PAGE 36

TECHNOLOGY DEEP DIVE: 
Wireless remote monitoring 
for plant equipment
PAGE 50

For the Good of the
 

Order
Jim Baird
Engineering and Operations Manager
Roseburg, Ore.

tpomag.com
MARCH 2018

JIM BAIRD PROMOTES TRAINING THAT MAKES 
OPERATORS MORE EFFECTIVE AND VALUABLE
PAGE 30

SHOW 
ISSUE



http://www.proseries-m.com


Screw Pumps
 Open Screw Pumps
 Enclosed Screw Pumps

Replacing and upgrading your existing internal lift-type pumps is easier than you think. 
Lakeside’s Type C Screw Pumps offer the ideal and cost-effective “drop in” replacement 
for other, less reliable designs. So if you’re serious about replacing and upgrading, we make 
[...]
directly to members of Congress and their staffs.

Deloitte and Water For People. This forum in a panel 
format convened water and urban sector experts and deci-
sion-makers to discuss practical ways to harness the poten-
tial of women in urban water management.

If you can’t get away to join the events in Washington, 
D.C., no doubt Water Week activities can translate to the 
local level. For example, how about a presentation about 
infrastructure investment before the city council or village 
board? Or a tour of one community’s water and wastewater 
treatment plants for all elected municipal officials in a 
county? The possibilities are limited only by the imagination.

 
THERE’S ALSO A DAY …

Incidentally, if you’re looking for a special day to cele-
brate, there’s World Water Day (www.worldwaterday.org), 
held each year on March 22 to focus attention on the impor-
tance of clean water and advocate for sustainable manage-
ment of freshwater resources. This global observance was 
designated by the United Nations General Assembly in 1992 
and first celebrated in 1993. The 2017 theme for the day was 
wastewater. On this day, there’s plenty of room for “softer,” 
less political observances like water festivals, classroom pre-
sentations, public exhibits, open houses and plant tours. 
How will you and your staff mark these special observances? 
The time to make plans is now.   

Water Week is emphatically about politics, 

not tree plantings and children’s festivals. 

While the focus is on the federal government, 

there’s no reason water and wastewater agencies 

can’t take actions locally and make the day their own.

EAT.
SLEEP.
SAVE THE
ENVIRONMENT.
REPEAT.

SEND YOUR IDEAS FOR FUTURE ARTICLES
TO EDITOR@TPOMAG.COM

IT’S YOUR MAGAZINE.
 TELL YOUR STORY.

First Line 
Of Defense

MULTIPLE RAKE
   BAR SCREENRakeMAX®

✔ Robust design handles debris  
 that would take out most screens
 
✔ Multiple rakes insure fast   
 screenings removal

✔ Precision fabrication provides  
 long life

✔ Award-winning service & support

✔ Simple to operate

huberforum.net/rakemax | 704.949.1010

FREE INFO – SEE ADVERTISER INDEX

http://www.worldwaterday.org
mailto:EDITOR@TPOMAG.COM
www.huberforum.net/rakemax


10     TREATMENT PLANT OPERATOR

@tpomag.com

Visit the site daily for new, exclusive content. Read our blogs, find resources and get the most out of TPO magazine.

“ “OVERHEARD ONLINE

“Many people assume that when 
you apply salt to roads and other 
surfaces it just gets washed away 
and disappears.” 
North American Waterways Are Becoming Saltier and More Alkaline
tpomag.com/featured

POLAR VORTEX

Utility Struggles
In 2013, winter came a little early for the Madison (Wisconsin) Water Util-
ity. It turned out to be a season the city’s utility crews would never forget, 
and as winter settles in for 2018, they’re looking back to learn from past 
mistakes. Check out this online exclusive and see how the utility dealt with 
the Polar Vortex of 2013-2014 and 
what it does differently now. 
tpomag.com/featured

RAW WATER

Another View
Raw water has been in the news a lot lately, and 
most of the coverage consists of ridicule. Although 
the prices it’s selling for in enclaves like Silicon 
Valley are ridiculous, the water itself is on a par with 
the unsterilized, unfiltered and untreated water millions 
of Americans are pumping out of private wells.
tpomag.com/featured

Visit tpomag.com and sign up for 
newsletters and alerts. You’ll get exclusive 
content delivered right to your inbox and 
stay in the loop on topics important to you.

Emails & Alerts

 Join the Discussion
Facebook.com/tpomag 
Twitter.com/tpomag

THE POOFIGHTERS

Industry Recruitment
Forming the four-member Poofighters Operations Challenge 
team was one way the King County Wastewater Treatment 
Division sought to attract recruits to the industry. The team’s 
vision is to provide learning and training experiences for 
employees, showcase wastewater careers as dynamic and fun, 
and promote King County as a great place to work. 
tpomag.com/featured

mailto:@tpomag.comVisit
mailto:@tpomag.comVisit


@tpomag.com

Visit the site daily for new, exclusive content. Read our blogs, find resources and get the most out of TPO magazine.

“ “OVERHEARD ONLINE

“Many people assume that when 
you apply salt to roads and other 
surfaces it just gets washed away 
and disappears.” 
North American Waterways Are Becoming Saltier and More Alkaline
tpomag.com/featured

POLAR VORTEX

Utility Struggles
In 2013, winter came a little early for the Madison (Wisconsin) Water Util-
ity. It turned out to be a season the city’s utility crews would never forget, 
and as winter settles in for 2018, they’re looking back to learn from past 
mistakes. Check out this online exclusive and see how the utility dealt with 
the Polar Vortex of 2013-2014 and 
what it does differently now. 
tpomag.com/featured

RAW WATER

Another View
Raw water has been in the news a lot lately, and 
most of the coverage consists of ridicule. Although 
the prices it’s selling for in enclaves like Silicon 
Valley are ridiculous, the water itself is on a par with 
the unsterilized, unfiltered and untreated water millions 
of Americans are pumping out of private wells.
tpomag.com/featured

Visit tpomag.com and sign up for 
newsletters and alerts. You’ll get exclusive 
content delivered right to your inbox and 
stay in the loop on topics important to you.

Emails & Alerts

 Join the Discussion
Facebook.com/tpomag 
Twitter.com/tpomag

THE POOFIGHTERS

Industry Recruitment
Forming the four-member Poofighters Operations Challenge 
team was one way the King County Wastewater Treatment 
Division sought to attract recruits to the industry. The team’s 
vision is to provide learning and training experiences for 
employees, showcase wastewater careers as dynamic and fun, 
and promote King County as a great place to work. 
tpomag.com/featured

FREE INFO – SEE ADVERTISER INDEX

www.chopperpumps.com


12     TREATMENT PLANT OPERATOR

CROSS-TRAINING STAFF IN ALL FACETS OF TREATMENT 
plant operations, maintenance and laboratory analysis is yielding big divi-
dends at the Carpinteria (California) Sanitary District.

One reward was the 2016 Small Plant of the Year award from the Cali-
fornia Water Environment Association, the second time Carpinteria has 
received that honor for plants treating less than 5 mgd. The district also won 
the 2016 Small Collection System of the Year award, becoming the first agency 
of any size to win both in the same year.

“Cross-training has enhanced our ability to manage and improve our 
treatment processes,” says Mark Bennett, plant superintendent. “There is 
no division of duties within the operations department. Our small plant and 
team atmosphere keep everyone in the loop, whether we’re working on proj-
ects or day-to-day operation and inspection of the plant and lift stations.”

The district strives to maintain a staff where everyone brings a different 
strength or talent to the table. “Leveraging these strengths, along with the 
district’s training regime, has been invaluable in normal operating condi-
tions, in times of crisis, and in our discussions to improve our processes and 
performance,” Bennett says.

  
OCEAN OUTFALL

The Carpinteria district was established in 1928 and owns and operates 
46 miles of wastewater pipelines serving a population of 15,000. The dis-
trict’s 5-square-mile service area lies 12 miles southeast of Santa Barbara 
and contains a mix of residential, commercial, light industrial and agricul-
tural land uses.

The wastewater treatment plant lies near the Pacific Ocean beach, close 
to the center of town. The original plant was built in the 1950s. After sub-
stantial upgrades in the 1960s and a total rebuild in the 1990s, it is designed 
for 2.5 mgd; average flow is 1.1 mgd.

Pumps deliver influent to the headworks with a self-cleaning mechani-
cal bar screen (Parkson Corp.) and a J+A Jeta grit cyclone grit separator 
(Ovivo USA). The flow then enters a primary clarifier, covered to limit odors. 
Primary effluent is blended with return activated sludge as it enters two acti-
vated sludge basins, operated in series in the extended air mode.

Air is injected into the two basins (four zones) with new high-speed turbo 
blowers (APG-Neuros) and fine-bubble diffusers (Sanitaire - a Xylem Brand). Each 
zone has a dissolved oxygen probe, airflow meter, and motorized flow control 
valve. The speed and airflow for each blower are determined by a DO setpoint.

Effluent is disinfected with sodium hypochlorite and dechlorinated with 
sodium bisulfate before discharge to the ocean through an ocean outfall with 

Maximized
Versatility

CROSS-TRAINING AND IN-HOUSE IMPROVEMENT PROJECTS HELP THE CARPINTERIA (CALIFORNIA) 
SANITARY DISTRICT KEEP TREATMENT COSTS DOWN AND MAINTAIN QUALITY PERFORMANCE

STORY: Jim Force
PHOTOGRAPHY: Collin Chappelle

wastewater: PLANT
top performer

Water drains from the mechanical dewatering process at the Carpinteria 
Sanitary District.

diffusers. An in-house dive team con-
ducts a video survey to assess the out-
fall’s condition once a year. Biosolids 
are aerobically digested, then dewa-
tered on a belt press from Envirex 
(Evoqua Water Technologies) to 18-19 
percent solids.

The plant also uses a screw press 
(Huber Technology) for dewatering. 
Cake is conveyed to 10-ton roll-off 
bins, which are hauled by a private 
contractor to an Engel and Gray fully 
permitted composting site near Santa 
Maria, 65 miles away. There, the 
material is mixed with green waste 
and feedstock from local wineries 
and marketed locally as a soil 
amendment.

  
WELL-ROUNDED STAFF

Bennett started at Carpinteria 
as an operator-in-training in 1988 
and worked up through the ranks, 
earning his Grade 5 certification and 
becoming operations manager. With 
29 years’ experience, he also holds 
California Water Environment Asso-
ciation Grade 4 plant and collection 
system maintenance certification. 
His experience follows the cross-
training matrix used at Carpinteria.

Mark Rogers, treatment super-
visor, has 24 years at the district and 
is a Grade 3 operator; he also has 
certifications as a mechanical tech-
nologist, laboratory analyst, and col-
lect ions system maintenance 
technologist. Keith Sweningson, 
Grade 3 operator, has 15 years’ expe-
rience and holds the same additional  
certifications as Rogers.

Frank Gonzalez, laboratory direc-
tor and a Grade 3 operator with 32 
years’ experience, manages the plant’s 
quality assurance/quality control 

Carpinteria (California) Sanitary District 
Wastewater Treatment Plant
BUILT: | 1994
AREA SERVED: | Carpinteria and surrounding areas
POPULATION SERVED: | 15,000
FLOWS: | 2.5 mgd design, 1.1 mgd average
TREATMENT PROCESS: | Activated sludge
TREATMENT LEVEL: | Secondary
BIOSOLIDS: | Composted offsite
RECEIVING WATER: | Pacific Ocean
ANNUAL BUDGET: | $3.6 million (operations)
WEBSITE: | www.carpsan.com
GPS COORDINATES: | Latitude: 34°23’16.70”N; longitude: 119°30’25.82”W

Operator Kenneth Balch works with  
the remote network for the district’s  
new APG-Neuros NX75 turbo blowers.



tpomag.com    March 2018   13

CROSS-TRAINING STAFF IN ALL FACETS OF TREATMENT 
plant operations, maintenance and laboratory analysis is yielding big divi-
dends at the Carpinteria (California) Sanitary District.

One reward was the 2016 Small Plant of the Year award from the Cali-
fornia Water Environment Association, the second time Carpinteria has 
received that honor for plants treating less than 5 mgd. The district also won 
the 2016 Small Collection System of the Year award, becoming the first agency 
of any size to win both in the same year.

“Cross-training has enhanced our ability to manage and improve our 
treatment processes,” says Mark Bennett, plant superintendent. “There is 
no division of duties within the operations department. Our small plant and 
team atmosphere keep everyone in the loop, whether we’re working on proj-
ects or day-to-day operation and inspection of the plant and lift stations.”

The district strives to maintain a staff where everyone brings a different 
strength or talent to the table. “Leveraging these strengths, along with the 
district’s training regime, has been invaluable in normal operating condi-
tions, in times of crisis, and in our discussions to improve our processes and 
performance,” Bennett says.

  
OCEAN OUTFALL

The Carpinteria district was established in 1928 and owns and operates 
46 miles of wastewater pipelines serving a population of 15,000. The dis-
trict’s 5-square-mile service area lies 12 miles southeast of Santa Barbara 
and contains a mix of residential, commercial, light industrial and agricul-
tural land uses.

The wastewater treatment plant lies near the Pacific Ocean beach, close 
to the center of town. The original plant was built in the 1950s. After sub-
stantial upgrades in the 1960s and a total rebuild in the 1990s, it is designed 
for 2.5 mgd; average flow is 1.1 mgd.

Pumps deliver influent to the headworks with a self-cleaning mechani-
cal bar screen (Parkson Corp.) and a J+A Jeta grit cyclone grit separator 
(Ovivo USA). The flow then enters a primary clarifier, covered to limit odors. 
Primary effluent is blended with return activated sludge as it enters two acti-
vated sludge basins, operated in series in the extended air mode.

Air is injected into the two basins (four zones) with new high-speed turbo 
blowers (APG-Neuros) and fine-bubble diffusers (Sanitaire - a Xylem Brand). Each 
zone has a dissolved oxygen probe, airflow meter, and motorized flow control 
valve. The speed and airflow for each blower are determined by a DO setpoint.

Effluent is disinfected with sodium hypochlorite and dechlorinated with 
sodium bisulfate before discharge to the ocean through an ocean outfall with 

Maximized
Versatility

CROSS-TRAINING AND IN-HOUSE IMPROVEMENT PROJECTS HELP THE CARPINTERIA (CALIFORNIA) 
SANITARY DISTRICT KEEP TREATMENT COSTS DOWN AND MAINTAIN QUALITY PERFORMANCE

STORY: Jim Force
PHOTOGRAPHY: Collin Chappelle

wastewater: PLANT
top performer

Water drains from the mechanical dewatering process at the Carpinteria 
Sanitary District.

diffusers. An in-house dive team con-
ducts a video survey to assess the out-
fall’s condition once a year. Biosolids 
are aerobically digested, then dewa-
tered on a belt press from Envirex 
(Evoqua Water Technologies) to 18-19 
percent solids.

The plant also uses a screw press 
(Huber Technology) for dewatering. 
Cake is conveyed to 10-ton roll-off 
bins, which are hauled by a private 
contractor to an Engel and Gray fully 
permitted composting site near Santa 
Maria, 65 miles away. There, the 
material is mixed with green waste 
and feedstock from local wineries 
and marketed locally as a soil 
amendment.

  
WELL-ROUNDED STAFF

Bennett started at Carpinteria 
as an operator-in-training in 1988 
and worked up through the ranks, 
earning his Grade 5 certification and 
becoming operations manager. With 
29 years’ experience, he also holds 
California Water Environment Asso-
ciation Grade 4 plant and collection 
system maintenance certification. 
His experience follows the cross-
training matrix used at Carpinteria.

Mark Rogers, treatment super-
visor, has 24 years at the district and 
is a Grade 3 operator; he also has 
certifications as a mechanical tech-
nologist, laboratory analyst, and col-
lect ions system maintenance 
technologist. Keith Sweningson, 
Grade 3 operator, has 15 years’ expe-
rience and holds the same additional  
certifications as Rogers.

Frank Gonzalez, laboratory direc-
tor and a Grade 3 operator with 32 
years’ experience, manages the plant’s 
quality assurance/quality control 

Carpinteria (California) Sanitary District 
Wastewater Treatment Plant
BUILT: | 1994
AREA SERVED: | Carpinteria and surrounding areas
POPULATION SERVED: | 15,000
FLOWS: | 2.5 mgd design, 1.1 mgd average
TREATMENT PROCESS: | Activated sludge
TREATMENT LEVEL: | Secondary